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Report consists of 2 test reports.

Defects before testing: None

Sample name: PIKAIA verniciata in esterno

TEST REPORT N° 140835

Overall dimensions: 490 x 500 x 830 (h) mm

List performed tests:

1. Seat and back fatigue test EN 1728:2000
2. Cross-cut test EN ISO 2409:2007

This document /s validated by digital signature and time stamping in accordance
with the ltalian laws and the European Directives which requlale the electronic
Slignature systems.

aqing Director
1Df. Unadrea Giavon

The sample name and, when relefdnt, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subniitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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TEST REPORT N° 140835

Date of issue: 24-05-12
Sample weight: Not determined
Sample name: PIKAIA verniciata in esterno

Side view Rear view

Bottom view

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always
be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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TEST REPORT
140835/ 1 : KRISTALIAS.R.L.
VIA CALDERANO 5
. 33070 BRUGNERA (PN
Date received: 26-04-12 ITALIA (PN)
Date of test: 09-05-12
Date of issue: 24-05-12
Sample name: PIKAIA verniciata in esterno

Seat and back fatigue test EN 1728:2000

Seat and back fatigue test, clause 6.7

Test resulis:

Seat force | Back force Number R K
N N of cycles emarks
1.000 300 200.000 No defects

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validaled by djgital signature and time stamping /in accordance
with the ltalian laws and the European Directives which requlate the electronic
signature systems.

agng Director

The sample name and, when relgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subntitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
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TEST REPORT
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VIA CALDERANO 5
33070 BRUGNERA (PN)

Date received: 26-04-12 ITALIA
Date of test: 22-05-12

Date of issue: 24-05-12

Sample name: PIKAIA verniciata in esterno

Cross-cut test EN ISO 2409:2007

Sample preparation and conditioning: done by the customer.
Handy single blade cutting tool.

Test results:

Spacing Classification Classification Classification Coating
between cuts 1st zone 2nd zone 3rd zone thickness
from 0 to 60 ym
1 mm 0 0 0 hard support
5 mm 0 0 0 from 0 to 60 ym

soft support

from 61 to 120 ym
soft/hard support

from 121 to 250 ym
soft/hard support

2 mm 0 0 0

3 mm 0 0 0

Classification:

0 no coating detached
less than 5% of coating detached
5-15% of coating detached
15-35% of coating detached
35-65% of coating detached
over 65% of coating detached

g » WON

Notes:
- Chemical analysis of the tested material was not carried out.

- The test was carried out with all spacing cutting tools since the coating thickness was not measured.

COMMENTS NOT COVERED BY ACCREDITATION:
- Results obtained with 1 mm spacing cutting tool are more predictive of defects that may occur when in use.

This document is validaled by djgital signature and time stamping /in accordance
with the ltalian laws and the Eugopean Directives which regulate the efectronic
slgnature Systems.
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